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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
IACCORDINC TO FWlOZM TVPF 1 1)  - .. . 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIRFMENTS GIVEN IN ONE OR MORE OF THE 

FOLWWMG STANDARDS LAST EDlTlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRlCADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REOUlSlTOS ESTABLECIDOS EN UNO O MAS DE LDS SIGUIENTES 

ESTANDARES ULTIMA ED1ClON.I 

API 598 - VALVE MSPECTION AND TESTMG AP16D - PIPELME VALVES - CATE, PLUG. BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG N 1 6 0 0  - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACETO FACE AND END TO ENü DIMENSIONS OF VALVES ANSIB16-11 - FORGED FíITMGS, SOCKET - WELDMG AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC101A08MAB830000M 
(Código) 

Deserintion 10" Fig. 5202 F UT WCB, API TRIM No.8 830000 
- 

Desmpcion CAST SI'EEL CATE VALVE 150 CLASS 
( V A L W L A  COMPUERTA DE ACERO FCNDIDO CLASE 1501 

VALVE W H  W W  EMlSSlON CONTROL (Y) PPM'S MAX.)WALVULA SUMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUCITNAS (Y) PPM'S MAX.) ) 

SHELL PRESSURE TEST SIDE (~aoo) 
(PRUEBAS DE PRESION) 1 2 

1 PNEUMATIC (PSI) 
rn,I%"hTT"&, 

\ \ . -. . . . , J 

r \lECII.\NICAL TESTS UECAvCAs> ) 
I 

TENS YIELD ELG RED BHN . 
KPSl KPSl ve % 

CVNB IST 2ND 3RD AV0 

76.70 47.12 26 51 152 

78.15 47.70 30 57 157 

76.41 49.01 42 55 157 

FACIO-21 RN '"Y 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

, 
ITEM HEAT No. MATERIAL 

(PARTE) (COLADA) WSTMl 
BODY WH22205 ASTMA-216IWCB 

CUERW 

BONNET wm9115 ASTMA-216IWCB 
80Nm 

WEDGE ~ ~ 2 9 2 9 7  ASTMA-216IWCB 
DISCO 

C Mn P S Si Ni Cr Mo V CU Cb 
0.186 0.934 0.015 0.010 0.548 0.025 0.040 0.012 0.029 0.022 

N o d k t e d  to M o m l k l o  a) 920 Te-r 10 fiemvle a) 650 Cwled in air (-do en aire.) 
0.195 0.873 0.023 0.024 0.456 0.021 0.060 0.001 0.027 0.003 

Nomaüzated to ( N o d i m d o  a) 930 Temoer 10 fiemole a) 650 Cwled in air (Enfriado en a k . )  
0.200 0.870 0.022 0.025 0.477 0.043 0.020 0.006 0.017 0.001 0.354 

Normahted to (Nomialirado a) 920 Temoer to fiemvlc a) 650 Cwlcd M air. (bfrhdo en aM.1 


